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Main stages of eating development

1-4 months 5-6 months 7-12 months

Playing with food, grabing, chewing, „messing” are normal in child’s development 



Breastfeeding – WHO & UNICEF recommendations

• Children initiate breastfeeding within the first hour of birth
• Children should be exclusively breastfed for the first 6

months of life – meaning no other foods or liquids are
provided, including water.

• Infants should be breastfed on demand – that is as often as 
the  child wants, day and night.

• No bottles, teats or pacifiers should be used.

• From the age of 6 months, children should begin eating 
safe  and adequate complementary foods.
According to WHO, there is no age when breastfeeding
should be stopped – it may be continued as long as a child
and mother want. However, sociological factors should be 
also taken into consideration.



Breastfeeding

• Production of milk is controlled by prolactin

• Prolactin release is stimulated by breastfeeding = 
the more baby suckles the breast, the  higher the
concentration of prolactin and a greater quantity 
of milk

• Exclusive breastfeeding and frequent taking  
baby to the breast is the mosteffective way to  
maintain lactation



Breast milk
• Colostrum - colostrum is produced for the first

5  days

• Composition: High-protein antibodies, minerals  
and growth modulators

• Milk temporary - until the end of the 
second  week aher birth

• Milk "mature"

• During feeding initially secreted milk is more  

diluted and sweet, then a highercontent of  

protein and fat



Breastfeeding
adventages

• Better contact themother-child

• Prevention of infectious diseases, eg. lower 
incidence  of diarrhea

• Prevention of foodallergy

• Less frequent occurrence of diseases associated 
with  the development of the immune system, eg. 
type I  diabetes, lymphomas

• Lower incidence of lifestyle diseases eg.  
hypertension, obesity

• Improved intellectual development ofchildren



Contraindications to breastfeeding

Maternal Infant

• HIV

• active untreated tuberculosis disease
• human T-cell lymphotropic virus type I–or II
• mothers who are receiving diagnostic or therapeutic radioactive isotopes or have 

had exposure to radioactive  materials (for as long as there is radioactivity in 
the milk);

• mothers who are receiving antimetabolites or chemotherapeutic agents or a small 
number of other medications  until they clear the milk;

• mothers who have herpes simplex lesions on a breast (infant may feed from the 
other breast if clear of lesions)

• Galactosaemia
•   Congenital lactase deficiency



Donor human milk (DHM)
• There is a possibility to donor human milk in 

special banks

• After donation DHM is tested in many ways
including microbiological testing

• DHM is highly benefical in premature and 
low-birth weight newborns

• WHO recommends that low-birth weight
intants who cannot be fed mother’s own
milk should be fed donor human milk







Formula feeding

Modification of cow's milk->

• Reduction of the total protein and changing its

quality

• Modified amount and quality of fat by the  

addition of plant-based fats (unsaturated fatty 

acids)

• Supplemented with lactose, vitamins and 
some microelements elements (i.e. iron)

Infant formula does not contain the antibodies found in breast milk



Types of formula

• Formula from 0 to 6 months of age
• Their composition should be very close to

breast  milk

• Bebiko 1, Bebilon 1, Nan 1, Humana 1, Gerber 1,  
Enfamil 1

• Formula from 6 to 12 months

• enriched the taurine, carnitine, iron
• Bebiko 2, Bebilon 2, Nan 2, Humana 2, Gerber 2,  

Enfamil 2

• Formula Junior for children over 1 year of age





Breastfeeding – on child’s demand



Preterm
infants

• Both enteral and parenteral feeding are provided

•  Enteral nutrition is introduced after hearing gutmotility (premature infants > 1500g  
usually in the first day of life)

•  The early introduction of even small smounts of enteral nutrition results in abetter
stimulation of the development  of the digestive tract, better weight gain

• In most infants enteral nutrition can be started within the first 3days of life coming to full  
enteral nutrition at 2-3 weeks of age, even in the smallest premature babies

• I t  i s i m p o r ta nt to  s ta r t  w i t h  s m a l l  a m o u nt s .  Too intense enteral
nutrition can lead to the development of necrotizing  enterocolitis



• L o s e s m o re C a  a n d  P  d u e to  i m m at u r i t y o f  exc re to r y syste m
• Concentration of Ca and P in mature milk is insufficient to balance the demand and  

losses

• Breast milk may be enriched with BMF - Breast Milk Fortifier

• NOTE - The preparation BMF can not be given to mixtures

Preterm
infants



Preterm
infants

• Special formulas: Nenatal, Humana O, Enfamil Premature, Bebilon Nenatal Home
Proexpert

• These formulas are high in calories - 70-81kcal /100ml

• They include taurine, MCT, linoleic acid, vitamin, iron, mikoelements

• After reaching 2500g weight it should be changed to infantmilk







Complementary
food

Not earlier than 17 week of life

not later than 26 week of life.

STANDARDY MEDYCZNE/PEDIATRIA 2014 T.11

225-230





Between 6-9 months of age babies begin to chew



Types and time of meals

• Every baby is different

• Generally, in the morning and in the 
evening (when baby is sleepy) 
breastmilk or formula should be 
provided

• Complementary food may be given
during the day





Proportion of particular types of 
food in the infant’s diet 

Milk (breast or formula) should be 
a basic food

Fruits are on the last position!





Complementary feeding (CF)

• Continued brestfeeding is recommended alongside with CF

• All infants should receive iron-rich CF e.g. meat, salmon

• No sugar or salt or fruit juices or sweet beverages

• Cow’s milk should not be used as a drink until 12 months of age (excess
protein and fat) 

• Allergic foods (e.g. peanuts) should be given between 4 and 11 months of age

• Gluten should be introduced between 4 and 12 months of age. Large
amounts should be avoided

• Vegetarian or vegan diets are not recommended

• Prolonged use of pureed food should be avoided – it may delay the 
psychomotor development



• Lacto-ovo may eat milk products 
e.g. cheese and eggs

• Lacto may eat milk products
• Ovo may eat eggs
• Vegans do not eat any animal-

derived food





FEEDING Children 1-3 years old

• Change of growth rate - at 12 months of age the infant usually triples its birth weight,  
and 2-3-year-old year gaining weight 2-3 kg

• Independent way ofeating

• Variety ofmeals

• Selection of appropriatefoods



1. Variety of ingredients

2. To 2 years old - low fat and low-cholesterol diets should be avoided -> the
development of CNS

3. Driving the appetite and physical activity of the child prevents the overfeeding or  
malnutrition

4. 3-5 meals a day and avoid snacks

5. Vegetarian diet and other non-conventional diets are inappropriate for the child

6. The best source of simple sugars are fruits and vegetables

Diet of toddlers





Diet of Preschoolers (3-5 years old children)

• 4-5 meals a day - 3 meals basic, second breakfast and ahernoon teameal

• Diet: dairy products, lean meats, fish and poultry, varied species of bread, 
flour  products, cereal, pasta, fruit, vegetables

• Number of eggs: 3-4week

• Restrict foods rich in saturated fats andcholesterol

• Control the intake of sweets, drinking fizzy drinks and snacking betweenmeals



Diet of Schoolers

• Importance of physical activity

• Principles of rationalnutrition

• Variety - a wide range of foodproducts

• Moderation - notoverfeeding

• Avoiding - excess salt andsugar use

• Regular - fixed date and the number of meals perday







Food allergy

• 8-10% of the population are hypersensitive to variousfoods

• 2.2-2.8% of children up to 4 years of age are allergic to cow's milkprotein

• Cow's milk protein 20 different factions of potentialallergenic

• ß-lactoglobulin

• Symptoms of allergy: atopic dermatitis, urticaria, angioedema, 
vomiting,  diarrhea, asthma, chronic rhinitis, cough, otitis, emotional
disorders



Food allergy

• Elimination of the food or the ingredient that causing problems

• Elimination diet must be balanced

• Breastfeeding – changing of mother's diet

• Artificial nutrition:

• Hydrolysates of cows' milk protein ( casein and whey proteins)

• Free amino acids formula

The higher the degree of hydrolysis, the more favorable are the
characteristics of a drug,  but worsens the flavor and increasing osmolality.
Also more expensive.



Prevention of the food allergy

• Breastfeeding for at least 6 months ofage
• Introduction of potential allergens in specific time (between 4th and 11th 

month of life)





• Free sugar – monosachrydes and disacharydes additionally added to 
food or sugar present in honey, syrups, unsweetened juices

• The intake of free sugars should be reduced



What about fruit juice?
• Juice is not recommended in the first year of life
In a diet, juices are preserved as meals not liquids!
Excessive intake of juices may cause diarrhaea

Water should be the basic drink
There are more nutritional benefits in giving whole fruits 
and vegetables

• For children ages 2 to 3 years <100 ml of juice/day
• For children ages 4 to <10 years 150 ml of juice/day

• For children ages 10-18 years maximum 200 ml of juice/day

Standardy Medyczne: Pediatria 2019 T16; 561-570



Daily (maintenance) fluid requirement in children

Bodyweight: < 10 kg: 100 ml/kg/day
Bodyweight: 11 – 20 kg: 1000 ml + 50 ml/every kg above 10 kg
Bodyweight: > 20 kg: 1500 ml + 20 ml/every kg above 20 kg

It means that if a child’s body weight is 11 kg, its daily fluid requirement is:
10x100 ml (for the first 10 kg) + 1x50 ml (for this 1 kg between 10-20 kg) = 
1000 ml + 50 ml = 1050 ml







Iron deficency – risk factors

• Low birth weight

• High cow’s milk intake

• Low intake of iron-rich complementary foods

• Low socioeconomic status

• Immigrant status

Term, healthy infants have sufficient iron for at least first 4 months of life 







Prevention of Iron deficiency

• Testing and treatment of anemia in pregnant women

• Delayed umbilical cord clamping

• Iron-fortified formula

• Iron-rich complementary food (meat, eggs, salmon)

• Avoidance of cow’s milk – it should not be the main milk drink before
12 months of age and intake in toddlers should be limited to max. 500 
ml/day



Indications for iron supplementation

• Iron deficiency anemia

• Preterm infants

• Low birth weight neonates

• Twins etc.

• Children exposed on blood loss during perinatal period

• Children of mothers with anemia during pregnancy

Currently, there is no evidence supporting general iron 
supplementation in all infants



Vitamin suplementation





Vitamin K

• Is essential for coagulology -> 
required for synthesis of some
proteins inolved in coagulation
cascade (factors II, VII, IX, X, 
protein C and S)



Vitamin K deficiency bleeding  (VKDB)

• Bleeding in child aged < 6 months of life
• Prolonged protrombin time (PT ). Elevated INR
• Fibrinogen levels and a platet count within in normal range for newborns

The diagnosis is confirmed if the INR/PT normalizes in 20-30 minutes after  
administration of vitamin K iv and the bleeding is stopped.

Bleeding to the brain, gastrointestinal tract, skin etc. 



In Poland every newborn receives
intramuscular injection of vitamin K 
(1 mg) just after birth. 
Low birth weight newborns receive
lower dose







Daily vitamin D supplementation

Preterm newborns 400 - 800 IU until they reach 40th gestation week

Newborns and infants 400 IU within first 6 months, 400-600 IU between 6 
and 12 months
Most of formula milks contain vitamin D – it is
important to check it

Children and teenagers 600 - 1000 IU/day from September to April (or all year
if sun exposure is insufficient)

Children with obesity 1200 – 2000 IU

Adults 800 – 1000 IU from September to April (or all year if
sun exposure is insufficient)

Obese adults 1600 – 4000 IU/day

Pregnant and breast feeding women 1500 – 2000 IU/day

Wytyczne suplementacji witaminy D – skrót aktualnych zaleceń, www.mp.pl



Fish!







Thank You for Your attention


